

VG-170 TEST RESULTS SUMMARY

The following test results were conducted on cold rolled steel panels at DFT 5.25 mils.

Xenon arc weathering 1,000 hours, Pass no blisters, no rust 92% gloss retention.

100% humidity 1,000 hours, Pass no blisters, no rust, 5B adhesion result.

Dry adhesion - Pass 5B

Gravelometer - @ -10 degrees 8B. @ 70 degrees 7A.

Cold flexibility – Pass 5/8" mandrel

Flexibility – Pass 1/8" mandrel

Pencil hardness - <6B.

ASTM-B117 @ 5% sodium Chloride – 2,400 hours+ (test stopped at 100 days) 0mm creep at scribe.

SAE-J2334 w/Magnesium Chloride, Sodium Chloride and Calcium Chloride 1,880 hours+

T.J. Brune